hi Mini Excavator 35jx Parts Catalog
Full download: http://manual place.com/downl oad/ihi-mini-excavator-35jx-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 230 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-35jx-parts-catalog/

PARTS CATALOG

S5JX
MINI ENGAVATOR

SERIAL No. BLOO0OOO1~

IHI

Jo) | REBHARIN=RL

ITHI Construction Machinery Limited

PUB.No0.2




IHI 35JX

INDEX =] K
DESCRIPTION % R SHEET No. |PAGE
LOWER MACHINE ; TR ;
LOWER MACHINE ASS'Y TS BALT 1- 1 []] =
CRAWLER SHOE ASS'Y ryo-5 va—# 1-2 []| s
CRAWLER SHOE ADJ. DEVICE sB—5 va—PERE 1-3 []| s
FRONT IDLER ASS'Y Jayh TA K4 1-4 []] 10
LOWER ROLLER ASS'Y o7 — o—SHh 1-5 []| 12
UPPER ROLLER ASS'Y 7ot o— S 1-6 []| 14
LOWER TRACTION & TEETR Y 0 — 5 R E L 1- 7 []| 1.
CRAWLER EXPANTION PIPING ASS'Y
CRAWLER EXPANTION DEVICE v 0 — 5 (ki 1-8 []| 18
TURNTABLE ; s—vFr—TI;
TURNTABLE & g —v5 =T VREERIRT ) > s HiL 2- 1 []| 22
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HECIBEEN % E ;
SWING DRIVE DEVICE NElEIEKE) 3- 1 []]| 26
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Y5 - RY 7 2 VRCERLT a- 1 []| =0
SWING & TRACTION PIPING ASS'Y BRI TAC AT a- 2 []| 32
PUMP DISCHARGE AT a- 3 []| s34
& BOOM SWING PIPING ASS'Y BT =4 R4 vy BERTL
CONTROL PIPING ASS'Y AT E AL a- 4 []]| 38
CONTROL PIPING ASS'Y HIEREE AL 4- 4 40
(A~D & A-B+G CHANGE) (A~DKA - B+ Gl
CONTROL PIPING ASS'Y AT E AL 4- 4 42-2
(A+F CHANGE) (A FY)
— 1 —
[ ] [ 4 [ ] [ 3
IHI Construction Machinery Limited REV No @



IHI 35JX

I NDE X =] X
DESCRIPTION % PR SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; MERE ;
TRACTION MOTOR ASS'Y AT E— S 4T 5- 1 [ ]| 44
SWING MOTOR ASS'Y BelElE — £ 41 s—2 []| 48
ROTARY JOINT ASS'Y B-2Y Yaf MiT 5- 3 []| 52
CONTROL VALVE ASS'Y avbo— SLTHEY 5- 4 [ ]| 54
REMOTE CONTROL VALVE ASS'Y YEIL SULTHI 5-5 [ ]| 6o
REMOTE CONTROL VALVE ASS'Y YEIL SSLTHDL 5- 5 62
(FOR A +B CHANGE) :37 ;)
HYDRAULIC OIL TANK ASS'Y VeBhith s > 2 3 5-6 [ ]| 64
OIL PUMP ASS'Y AAN AT s—- 7 [ ]| 66
BOOM CYLINDER ASS'Y T—Lh VY LS 5-8 []| 70
ARM CYLINDER ASS'Y T—h VY USRI 5-9 []]| 72
BUCKET CYLINDER ASS'Y Ny b vy v 5-10 [ ]| 74
BUCKET CYLINDER ASS'Y A2 b 5- 10 76
(FOR SLIDE ARM) (54K 7—LH)
BOOM SWING CYLINDER ASS'Y T—L ALV v UKL s-11 [ ]| 78
BLADE CYLINDER ASS'Y Betas Y v s 5-12 [ ]| 8o
CRAWLER EXPANTION 0 —F e ) v RIS 5-13 [ ]| 82
CYLINDER ASS'Y
SLIDE ARM CYLINDER ASS'Y ASAK T—h ) UHMY 5-14 [ ]| 84
MULTIPLE VALVE ASS'Y <NF TR 5-15 [ || 86
(FOR A~D CHANGE) (A~D {#:F)
MULTIPLE VALVE ASS'Y 2 LF SLTHIL 5- 15 88
(FOR A-B+G CHANGE) (A B- Gl
MULTIPLE VALVE ASS'Y <VF SVTHIST 5- 15 90
(FOR A+F CHANGE) (A - FUH%AD
OPERATING CONTROLS ; EERIFRR
TRACTION LEVER ASS'Y AT L/ S —4ilar 6- 1 []| o2
CONTROL LEVER avbo—L Lss— 6-2 []| 9
& GATE LOCK ASS'Y B7-t oy 4
BLADE & BOOM SWING BtARR T — b R A VY 6- 3 [ ]| 100
CONTROL ASS'Y 3> bo—JLAL
BLADE & CRAWLER EXPANTION PEEARR 2 1 — 5 it L/ N — K17 6- 4 []| 104
SHIFT LEVER ASS'Y
ENGINE CONTROL ASS'Y TYYy 3y ho—)Ur 6- 5 [ ]| 106
ENGINE CONTROL ASS'Y P -PAN-BY i 6- 54 [ ]| 107-1
ENGINE CONTROL ASS'Y IYYY v bo— )T 6- 5 108
(FOR DECELERATION) (5 L)
ENGINE CONTROL ASS'Y TYYYy 3y ho—)Ur 6- 5A 110-2
(FOR DECELERATION) (54 VA

_2_

IHI Construction Machinery Limited ReV No(D



IHI 35JX

INDEX =] X
DESCRIPTION % PR SHEET No. |PAGE
POWER UNIT ; KO- 2=y b
ENGINE & ACCESSORIES TUYVRT 2 7- 1 []] 12
AIR CLEANER & MUFFLER ASS'Y I7— 7Y —FRTT IR 7- 2 []| 116
OIL PUMP DRIVE DEVICE FAN R THEEE 7- 3 []| 18
FUEL TANK & PIPING ASS'Y By o RREEHL 7- 4 []| 120
FUEL TANK & PIPING ASS'Y RS > o BB 7- 4 122-2
(W/WATER SEDIMENTER) (D#=5 F4AUI)
CAB & RELATED PARTS; * ¢ TBAGRERSR ;
COVER ASS'Y H/8—HL 8- 1 []| 124
NOISE ABSORBENT ASS'Y BRI 8- 2 []| 128
CANOPY ASS'Y F v J BT 8- 3 [ ]| 132
OPERATOR SEAT & ARV—5 v— MK 8- 4 []| 134
SWING LOCK ASS'Y BEEl T v 2 K137
COUNTER WEIGHT ASS'Y NYUs HIA ML 8- 5 [ ]| 136
NAME PLATE ASS'Y XL TU— ML 8- 6 [ ]| 138
NAME PLATE ASS'Y (FOR ENGLISH) | #—4 FL— M (&) 8- 6 140-2
NAME PLATE ASS'Y (FOR HUTTER) | %—4 7U— M (HUTTERF) 8- 6 140-6
ELECTRIC SYSTEM ; ESFRM
ELECTRIC SYSTEM B 9- 1 []] 142
INSTRUMENT PANEL ASS'Y qE i 9- 2 []| 148
INSTRUMENT PANEL ASS'Y E= WA 9- 24 [ ]| 148-2
TOOLS & ACCESSORIES ; TELRKES ;
TOOLS & ACCESSORIES TERMES 10- 1 [ ]| 150
— 3 —_
[ ° o °
IHI Construction Machinery Limited Rev No D



IHI 35JX

INDE X = N
DESCRIPTION # o SHEET No. |PAGE
HOE ATTACHMENT ; K= THvFXUb;
HOE ATTACHMENT ASS'Y w— THyFA v MY 1n-1 []]| 154
BOOM SWING ASS'Y T RA VR 1n-2 [ ]| 188
HOE BUCKET ASS'Y F— sy ML 1n-3 []]| 162
HOE ATTACHMENT PIPING ASS'Y = THyFA Y MNEEMTL 11- 4 []]| 164
SLIDE ARM ASS'Y A5 K T — LML 11-5 [ ]| 168
SLIDE ARM PIPING ASS'Y A54 K 7 — LREAL -6 []| 172
BLADE ATTACHMENT ; BI|RT7 S v FAD b
BLADE ATTACHMENT ASS'Y A 12- 1 []]| 178
BLADE PIPING ASS'Y Pt AR AT 12- 2 [ ]| 180
OPTION SPECIFICATION ; R ;
SPARE PORT PIPING ASS'Y Pl — NCEHL 15- 1 [ ]| 184
POWER PORT PIPING ASS'Y APERE SN = ibva 15- 2 [ ]| 188
OPERATOR ROOM ASS'Y (1) LA (1) 15- 3 [ ]| 192
OPERATOR ROOM ASS'Y (2) HEEATL (2) 15- 4 [ ]| 198
CAR HEATER ASS'Y #— & — SR 15- 5 [ ]| 202
NAME PLATE ASS'Y (FOR CABIN) A—LTU— ML kv E V) 15-6 [ ]| 204
NAME PLATE ASSY (FOR ENGLISH) | *—47L— My @) 15— 6 208
NAME PLATE ASS'Y (FOR HUTTER) | *—47L— M (HUTTERA)) 15— 6 212
PARTS INDEX ; B &SRR ;
ENGINE PARTS CATALOG ; TIPSy K=Y hHoy;
— 4 —
° ° ° °
ITHI Construction Machinery Limited REV No D



SECTION 1

LOWER MACHINE

T &8 #

Jo) || BREBHEAARINSEE

IHI Construction Machinery Limited



+. ForSteelShoe _  ___ _ ________________________/

08-035X-010100-0

IHI

REV. No

T ERMEARAESL
LOWER MACHINE ASS'Y

SHEET No.1 -1

MODEL 35JX



RHES| B & & 5§ & o 2 o BlERME B OB 5 #B v E
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
AR L
0 x5301 315 00 | Machine Ass'y, Lower 1 BL000001~
Ju—35 Ya—# (AL va-)
0-1 x5301 028 00 | Shoe Ass'y, Crawler (Rubber shoe) 1 BL0O00001~
so—-5 va—# @k a-)
0-2 xF300 001 00 | Shoe Ass'y, Crawler (Steel shoe) 1 BL000001~
Th O—35 Ya-—
1 0653 784 UA | *Shoe, Rubber Crawler 2 BL000001~
Ju—35 Ya—#
1-1 #0653 785 UA | *Shoe Ass'y, Crawler (Steel) 2 BL000001~ Sh. No. 1 -2
71— R F 4 $3L
2 N4206 926 00 * Carbody Ass'y 1 BL000001~
HIN—
3 4460 756 00 | *Cover 1 BL000001~
ARV b (LW, FW )
4 0517 080 12 | *Bolt, Treatment (W/L.W, F.W) 2 BL000001~ M8 x 12
Ty HN—
5 4453 129 00 * Cover, Under 1 BL000001~
BIMFRAL b (LW, FWHH #1H)
6 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 8 BL000001~ M10x20 P=1.25
755
7 0690 201 09 | *Plug 12 BL000001~
H N —
8 4457 314 00 | *Cover 1 BL000001~
Fp/R—
e] 4457 315 00 | *Cover 1 BL000001~
“U" F b
10 4003 079 00 | *Bolt, “U” 4 BL000001~
VAZANR b2 1hv4
11 #5300 608 00 | *Roller Ass’y, Upper 2 <« BL0O00001~ * * % Sh. No. 1 -6
TwsS a—SH O
#F300 005 00 | *Roller Ass'y, Upper 2 — * % ok~ Sh. No. 1 -6
BRI b
12 0555 120 35 | *Bolt, Treatment 18 BL000001~ M12 x 35
13 0595 120 00 * Washer, Treatment 26 BL000001~ Mi12
FEITE— 4L
14 #0753 786 UA | *Motor Ass'y, Traction 2 BL000001~ Sh. No. 5—-1
KSs47 ZRFTaryb
15 4234 513 00 * Sprocket, Drive 2 BL000001~
BRI L (75 0 Of)
16 0457 120 30 * Bolt, Treatment (W,Flange) 18 BL000001~ M12 x 30
BATERE S
17 0595 160 00 | *Washer, Treatment 16 BL000001~ M16
ARV b
18 0555 160 30 | *Bolt, Treatment 16 BL000001~ M16 x 30
o7— o-—S#r
19 #5301 134 00 | *Roller Ass'y, Lower 8 BL000001~ Sh. No. 1 -5
By b (HE)
20 0535 120 00 | *Nut, Treatment 8 BL000001~ M12 P=1.25
sa—35 7U—LH (BH)
21 A4207 100 00 *Frame Ass'y, Crawler (R.H.) 1 BL000001~
Ja—35 7U—L# ()
22 A4207 101 00 | *Frame Ass'y, Crawler (L.H.) 1 BL000001~
Ya— AN ()
23 4475 587 00 | *Guide, Shoe (R.H.) 1 BL000001~
Ya— HANKN (&)
24 4475 586 00 | *Guide, Shoe (L.H.) 1 BL000001~
BN
25 0595 120 00 * Washer, Treatment 12 BL000001~ M12
BLER A b
26 0555 120 35 | *Bolt, Treatment 12 BL000001~ M12 x 35
PN
27 4007 565 00 | *Shim 4 BL000001~ t=3.0
BLTRRE S
28 4006 578 00 | *Washer, Treatment 6 BL000001~
pas B
N OTE
IHI TR

MODEL 35JX

LOWER MACHINE ASS'Y

— 3 —

REV. No. @

SHEET No.1—1




RHES| 8 & & 5 | ) % oM m|ERE| B B S OB | W %
KEY No.] PART No. DESCRIPTTION |QTY|CHAN,| SERIAL No. REMARKS
i
29 4007 566 00 | * Shim 4 BL000001~ t=45
LTS S
30 4006 602 00 [ *Washer, Treatment 2 BL000001~
i &
N OTE
THI L
LOWER MACHINE ASS'Y REV. No. @
MODEL 35JX — 4 — SHEET No. 1 — 1




s
NS -

08-035X-010200-0
MODEL 35JX




RHES| B w & 5 &8 L) 2 oM EBIEHRE & B 5 B 1] =z
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN. SERIAL No. REMARKS
so—3 Yva—#r
0 0653 785 UA | Shoe Ass'y, Crawler (For Rubber Pad) 2) BL000001~ £ = 300mm
FSw?s Ya— avFY—=}
1 0653 780 03 * Complete, Track Shoe(For Rubber Pad) 45 BL000001~ £ = 300mm
Ty vy
2 0653 048 06 | * * Bushing 1 BL000001~
RRAY Ya— aAVTY—}
3 0653 780 02 | *Complete, Master Shoe(For Rubber Pad) 1 BL000001~ £ = 300mm
Ty y
4 0653 048 06 | * * Bushing 1 BL000001~
vy Ev
5 0653 082 04 | *Pin, Cotter 1 BL000001~
rovy BV
6 0653 048 07 | *Pin, Track 45 BL000001~
2Ry Er
7 0653 082 03 * Pin, Master 1 BL000001~
N OTE

IHI

MODEL 35JX

J0-35 Ja—#i
CRAWLER SHOE ASS'Y

_7_

REV. No. @

SHEET No. 1 — 2




08-035X-010300-0

CRAWLER SHOE ADJ. DEVICE
MODEL 35JX - 8- SHEET No.1 -

IHI Ja-5 Lo WBEE
REV. No . @




RHES| B & & 5 B oh & oM BERE] &8 H 5 B & ES
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
ra—3 9:—%%%@
0 x5301 226 00 | Adj. Device, Crawler Shoe 2 BL000001~ Rubber Shoe
s0-—35 Ya—FHRREE
0-1 x5301 227 00 | Adj. Device, Crawler Shoe 2 BL000001~ Steel Shoe
y)—x vy rydir
0-2 5301 226 98 *Cylinder Ass'y, Grease 1 BLO000001~
V=2 vy
1 4514 545 00 | * *Cylinder, Grease 1 BL000001~
"o yvs
2 0760 710 42 | * *Ring, "0 1 BL000001 ~ P40 — 90B
Ny 2797 Yyvo
3 0762 120 42 * *Ring, Back — up 1 BLO00001~ P40 - T2
EX b
4 4515 508 00 | * *Piston 1 BL000001~
Fxzvd NNVT
5 0753 265 UA | * *Valve, Check 1 BL000001~
27Y vy azy MM (T4 va—HD
10 5301 008 99 | *Unit Ass'y, Spring (For Rubber Shoe) 1 BL000001~
ATy vy azy MY B Ya—RD
10—-1 5300 639 99 | *Unit Ass'y, Spring (For Steel Shoe) 1 BL000001~
TPy A b Kb
11 4004 161 00 | * % Bolt, Adjusting 1 BL000001~
2TV VS YF—+
12 4485 514 00 * x Retainer, Spring 1 BL000001~
AN —H
13 4040 859 01 * % Spacer (For Rubber Shoe) 1 BL000001~
27y
14 4170 177 00 | * *Spring 1 BL000001~
ATV S VF7—o4
15 4485 513 00 | * *Retainer, Spring 1 BL000001~
VaY:: Eal
16 0580 160 00 | * *xNut, Hex. 1 BL000001~ M16
7ovbh TAFSHL (FH va-—fD)
20 #5301 082 00 xIdler Ass'y, Front (For Rubber Shoe) 1 BL000001~ Sh. No. 1 -4
Jorbk TAFRSHEYL & a2
20—1 #5301 004 00 *Idler Ass'y, Front (For Steel Shoe) 1 BL000001~ Sh. No. 1 -4
MINTRRES
21 0595 100 00 * Washer, Treatment 4 BL000001~ M10
BALTEA L b
22 0513 100 35 * Bolt, Treatment 4 BL000001~ M10 x 35
e .S
N OTE
IHI PP —
CRAWLER SHOE ADJ. DEVICE REV. No. <:>
MODEL 35JX -9 — SHEET No.1— 3




1

\\\0 6 5 |

08-035X-010400-0

IHI 70> b 74 KZH4A3L

FRONT IDLER ASS'Y REV. No . @
MODEL  35JX “10- SHEET No.1 -4




RHES| B & & 5 & & 2 O BRERE 8 OB 5 B {& E-1
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN., SERIAL No. REMARKS
Jorhk TAFSHEY (T4 va—H)
0 x5301 082 00 | Idler Ass'y, Front (For Rubber Shoe) 2 BL000001~
Jorh TA KR a-RD)
0-1 x5301 004 00 | Idler Ass'y, Front (For Steel Shoe) 2 BL000001~
ATy Y Ev
1 0494 651 70 | *Pin, Spring 2 BL000001~ ¢ 10 x 70
R7Yvy 7Jovy
2 4420 732 00 | *Block, Bearing 2 BL000001~
B4
3 4006 276 00 * Washer 2 BL000001~
=)
4 0761 731 40 | *Seal 2 BL000001~
Z2+vT Yoy
5 0493 500 80 *Ring, Snap 2 BL000001~ ¢ 80
K= R7Y5
6 0630 630 70 * Bearing, Ball 2 BL000001~ # 6307
7ovh 74K (T4H va—-H)
7 4236 562 00 xIdler, Front (For Rubber Shoe) 1 BL000001~
Jark 7AFS #¥a—H)
7-1 4236 525 00 *Idler, Front (For Steel Shoe) 1 BL000001~
757
8 0710 201 01 *Plug 1 BL000001~ ST-PA-1/8
¥ 7 b
9 4220 516 00 | *Shaft 1 BL000001~
NOTE

IHI

MODEL 35JX

JO0vbh 74 KSH#EII
FRONT IDLER ASS'Y

- 11 -

REV. No. @

SHEET No.1— 4




08-035X-010500-0

IHI

MODEL 354X

07— 0O-—354#85L
LOWER ROLLER ASS'Y REV. No . @
-12- SHEET No.1-5




RHES| & & & & W o 2 o BESRHE & B 5 B ] %
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
o7 — o—J4
0 5301 134 00 | Roller Ass'y, Lower (8) BL000001~
o—-3 Ah5-—
1 4042 238 00 | *Collar, Roller 2 BL000001~
=)
2 0761 730 12 | *Seal 2 BL000001~
2+ T Yoy
3 0493 500 62 | *Ring, Snap 2 BL000001~ ¢ 62
YR/
4 0630 620 60 * Bearing 2 BL000001~ # 6206
757
5 0710 201 01 * Plug 1 BL000001~ ST-PA-1/8
HA4 K o—-5
6 Y4031 329 00 * Roller, Guide 1 BL000001~ 5301 134 00
¥ 7 b
7 4220 517 00 * Shaft 1 BL000001~
ATy vy
8 0494 608 10 | *Pin, Spring 1 BL000001~ $5x10
BALIA L b
9 0555 160 30 | Bolt, Treatment 2) BL000001~ M16 x 30
10 0595 160 00 | Washer, Treatment (2) BL000001~ M16
N OTE
IHI —

MODEL 35JX

LOWER ROLLER ASS'Y
- 13 —

REV. No. @

SHEET No.1—5




MMMMMMMMM

RRRRRRRRRRRRRRRR

EEEEEEEEE




hi Mini Excavator 35jx Parts Catalog
Full download: http://manual place.com/downl oad/i hi-mini-excavator-35jx-parts-catal og/

IHI

Thisisth&QR

pag

EL_35JX

UPPER ROLLER ASS'Y

eé’gample. Download all 230 page(s) at: | M 8nTal Place.com

REV. No. @

SHEET No.1— 6

RHES| & & & 5 & T % o B|ERHE B R 5 0 # fikd ES
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
VAN =R 2 i hvA
0 5300 608 00 | Roller Ass'y, Upper 2) «<— | BLOO0001~ * % *
7 vy o—F# O
F300 005 00 | Roller Ass'y, Upper (2) — * k Xk~
Ty
1 4006 214 00 * Washer 1 BL000001~
=
2 0761 690 23 * Seal 1 BL0O00001~
2Fy T Yoy
3 0493 500 62 * Ring, Snap 1 BL000001~ ¢ 62
YA
4 0630 600 70 * Bearing 2 BL0O00001~ # 6007
o—3 Y+ 7Fhk
5 4220 508 00 * Shaft, Roller 1 BL000001~
o—3
[ ] 6 %4031 129 00 | *Roller 1 <« BL0O00001~ * % % 5300 608 00
o—3 O
[ ¥%DO031 001 00 * Roller 1 — * k %k ~ F300 005 00
‘0" Y s
® 7 0760 715 65 *Ring, “O” 1 BLO0O0001~ % * * G65 - 90B
Hr8—
® 8 4460 995 00 * Cover 1 BLO0O00001~ * % *
7355
® 9 0710 201 01 * Plug 1 BLO00001~ * % % ST-PA-1/8
“U" Kb
10 4003 079 00 Bolt, “U” (2) BL000001~
BT 4
11 0595 120 00 | Washer, Treatment 4) BLO000001~ Mi12
BAIEF b (HIED
12 0535 120 00 | Nut, Treatment (4) BL000001~ M12 P=1.25
& =
N OTE
7w/X 0O—3#iL



http://manualplace.com/product/ihi-mini-excavator-35jx-parts-catalog/

